28/08/2003 14:35 +441279726865

ANNE CAMPBELL PAGE ©1/88

T REPAIRPARTS | ]
32"” RIDING MOWER MODEL A3554-240 . -

Relerto
[ww
. KeyMNa.14

. o'
.M ,#P

. Fal
. N (3 36
Nole:Ahvnxsusa original equipment parts. a0 / g 70 o e ([0S €
Lse of service/replacement parts other than the , L, interchangeatle with the
original equipment parts may void your warranty. oppositegsi dd.




28/68/2003 14:35 HA1279726865 ANNE CAMPBELL  PAGE B82/88

32 RIDING MOWER MODEL A3554~24

Anwaya give the followmg mrormahon when oydenng repa!r pans
1 The PART NUMBER; : .
he PART NAME: . .
' The QUANTITY DESIRED; :
4. The MODEL NUMBER (As showron Mode| Pfatb)

Send your parl orders par the instructions on the from pags. - S .,' ;_‘ P
To tell 2 part is the nght or {eft handed one, stand behind your mower. . ’ - T
Do not use tha key numbers when ordenng repair parts, always'uso the'part numhers, s . : :
All replacamsm parts will be supplied in current production eolars or in a,neutral solur B
A handhng faa is applicahle ta smal] parts orders. X s
Koy Keyj. "o i e T i
No Part No. | Description Ne.!' ParbNe.| . Desoblptieh .5 ['-00- - )
1 391251 | Steering Wheal . 44 1268 | LocknutMax Hd;546 «|[18Thd. © « |-’
2 456378, | Spring Pin 45 57478 | -Extension.Spring N EX
3 31A943 Foot Pad, LH. | u 300302 Straw,Plastite #10 ) -
4 310094 | Foot Pad, R.H. & 302445 | Tbe; Plastic, shmle\ar IR TS
5 44608 | Steering Shatt . 48 307732 |- Degal; Gﬁmar Cene ' S
¢ 126393 | Flatwasher. ! 49 304245 | Stasring: Ssctop e B
7 -454656 Dowel Pin 50 302722 [ Grl e
8 {44009 | Steering Pinion - 51 44011 sﬁoulder Bo * T
-0 54902 Bearing, Stearing (Upper & Lower) g2 302600 | Brake Oli,lfbh Pedal'Shatt ~ .. -
1% 57796 | Screw, # CR Recess 53 50562 Spring, Glutch Peda .
11 38492 Retaining Ring ) 54 302603 Pedal Assembly oL
1?7 38626 | F-Ringj . : 56 121222 | Oottar Piny 3/32x 9/4‘ el
13 311762 | Hood . 56 20864 | Retaining Ring . |-,
14 56676 | Shouldar B o | 57 53979 ' Rubber Brake, Pedal Pac P [
15 304979 Reflector, Decal 58 43080 Clutch Rod* ™" - RTRETS B
16 35716, Headlamq_ Lens.., 59 302283 - ShiftLevar . v
17 995346 Screw. apme. 1/4-20 x1/2 In. 60 $5024 | Rétainer3®. = —'v. ‘«'_, ;
18 41859 | Tire 8 R 81 504438 | Shift Knob
19 24167, | valve Stem 62 302502 Rubber Pads' Usnder Hood_ " PR
20 642 | Washer 63 307278 | Support, Dash Hood X N A
21 40394 Hub Cap 64 306329 Fender - N T
22 hesyy | Front Axle ob 307047 | Decal, Shitt Gaution ‘ B
23 54888 | Wire Relainer 66 302601 | ,Spacer,. R
24 56546 Spindle Bearing 87 97.83 -Tle Bracket, Hood, - e
25 3ma6y Spindle, L1 [ 35060 | Serew, Taptite #10 - 2Ax 17210, vk
2.6 120369 Nut, Hex, 3/8.- 24 Thd.’ . 69 301542 Screw #10- 24 . . ' . -
27 128382 | Lockwasher, Spit 3/ in. 70 |- 987316 [Nut; Hex#160- 24 Thd. L
28 1199 Nut, Hex Lock 3/8- 16 71 302610 | Bracket, Switch ) -
29 382697 Tie Rod B 72 300220 | Switch, Brake-Clutch Pedal
39 122145 Screw, Hex Lock 3/8-16x1-1/4 In, 73 312951 Ownér's Manual (not, illustrated)
31 39573 Serew, 3/8.24 x1In. , ‘
32 362689 | Drag Link . :
33 122281 | Serew, Hex Hd, 3/ - 16 x 2- 344 In., ‘ PO
a4 274664 Locknut Hex Hd 1/4- 20 Thd. ' -
as 307834 | Hanger Bracket ) .
‘a8 31.#368 | Spindle, RH.
37 56362. Frunt Axle Support Bracket
38 2483 ng Washer 1 .. "
39 .50720. Shpulder Balt, Hex Hd 1/2- 20 x2-71 . - ) ;
40. 305835 GrrITBrack , LM, | | . = E coL
4 385536 at, R “ - ‘ ° g & .o
42 56430 lex Hd, Flange Luck 5/16 1Bx ’ s . i
LA 3/4 in. : . .. e
43 55273, | Nut, st Flange | ook 5AG 18 Thd.
(*)Standard Hardware ltems -May Be Purchased | ocally ) /S , o .
{-) Goptact Engine Manufaciurer's autharized service dealer (See Enging Manual) for parts and warran':y Foe o
("J Contact Tecumseh/Peerless autherized service dealer for parts and‘warranty

lzs : . :




28/08/20863 14:35

+441279726865

ANNE CAMPBELL

PAGE 83/08

| REPAIR’ PARTS ;
-32" RIDING mower MODEL A3554.240 . .
N R t

All unnusmtsred-ams
hre interchangeable
. With the oppasite alde

' " ALLUNNUMBERED a4
ITEMS ARE INTERCHANGABLE 4,
WITH OPPOSITE SIDE

4 =
) =

15 Note: Always use
orlginal equipment

~ parts. |Uze of setvice/

replacdment parts othe

than the orlglnal

squipment park hay

ur wartarity.

17

»"'VA,J%\ ..

' 26




28/88/2883 14:35 +441279726865 ANNE CAMPBELL PAGE 04/88

32" RIDING MQWER MODEL A3554-240
oy . - ley
No. Part No. Pascriplion N part No.' | Description,
| 304314 | Seat 51 43964 | Guide Support
7 an7n74 | Seat Plate . 82 24500 Mawar Deck Guide
3 306330 | Console, Rear Covar 53 122017 | Screw, Hex Hd, 5/16 - 18 Thd.
4 120228 | Screw, 5/16-18 x 5/8 In. 54 446363 Flatwashar
3 1498 | Locknut, Hex 5/16- 18 Thd, 55 271184 | Nut, Keps 5/16- 18 Thd.
[ 20507 Shouldar Bolt 56 54723 Brake Rod Bracket
7 35410 Spring, Brake Retum 57 308770 Stabilizer Bracket
‘g 995346 Screw, /4 -20 x172 In. 58 302745 Pullsy
9 120393  [-Washer, Flat 59 22053 Retaining Ring
) ’ . 80O 3021 Waodruff Key
19 120687 | BochwaSits, S186JRM In. 61 180112 | Sorew, Mex Hd, 5116 - 18 x|2-3/4 In,
12 300508 Knob, Round Black 62 302723 Dash, Insert L.H.
13 77 Axle Bracket 63 302724 Dash, Insert R.H. .
14 308 Dash 64 126216 Scraw, Hex Tap] 5/16-18 x 34 In.
18 50988 | Ges Cap a5 139628 Key, Square ,8/16x a3 1/21n. ,
16 .1 303158 Throttle Contral 66 42090 Tire 8 Rim
17 271166 |- Nut, Kaps No. 10 - 24 Thd. 67. 642 Washer
18 49050 Serew, 1/4-10 Thd. /4 In. 68 42818 Washar ’
19 | 302579 | Gas Tank 69 36625 | E-Ring
20 |~ 41008 Clermp, Gas Line 70 40394 Hub Cap
21 47452 Gas Line . 71 300862 Strap, Rubber Battery
22 310971 eonsola 72 8261 Bulkhead, Console
23 -Engine 73 302257 Battery
24 9774 |Bracket, Gas Tank Top 74 . 51335 Locknut, 1/4 -20 Wide FIange )
25 1485 Locknut, 3/8 - |8 Thd. 75 274672 Screw, Hex +d, 1/4- 20 x 5/8 1n,
26 41529 Nut, Hex Jam 38 - 16 Thd. 76 1341 Spring Clamp
27 312334 Frame R 77 56220 Seat- Spring
28 271180 Nut, Keps 3/0 - 16 Thd. 78 ‘4107 Wusher -
29 50653 Belt Gulde 7 302099 Seat Spring Gover.
30 138489, | Star Washer 30 274517 Washer
31 159943 Serew, #10- 24 - 81 55511 Ground Wire
32 49896 | Belt, Drag Link Guide a2 ‘Transaxle, 3-Speed Foote 4360
83 120822 Nut, #8- 32 -
33 158688 | Bldwasher #8-32x .38 g4 137185 Cotter Pin
35 50847 Screw, Hex Tap 3/8-16x 1- 1/41n, 85 120854 Scraw, Hex Hd, i/4-20 x 5/8|n,
35 310250 | Pulley Askembly, Engine 86 271172 | Nut, Hex Keps, 174 - 20 Thid, .
37 303181 | Kay 47, , 57569 Wire-Retainer
38 120383 Lackwasher, Split Lack 7/8in. 88 53480 Shift Bracket’ .
39 433146 | Sorew, Mex Md, 7/18-20x 4-1/41n. B9 | 56255 | Screw, Hex Hd, Nylon 1/4 + 2.8 x 3/4In,
40 54885 Pad. Tap Gas Tank . ag 57157 Special Washer
41 48830 Surew, Hea Hu, 8816 x 7120,
A2 54758 V-Belt o
43 . 303031 Idler Puliay .
44 , J9G59 Strap Delt Retainer |
45, 1306 ldler Arm Brackst
48 45892 Carriage Bolt
47 3101808 | Braka Rad
48 41890 | Shoulder Bol
49" 49276 Spring, Main Drive
50 138485 Star Washer
(") Gontact Tecumseh/Peerless authorized service deafer for ™ K2
pans and warranty, ’ '
(~)Caontqact engine manufacturer's autharized service dealer
(see enpine manual} for paris and warranty,
L3
27
t
%




28/08/2003 14:35 +441279726865 ANNE CAMPBELL PAGE 85/88

1 »

[ REPAIR PARTS
32” RIDING MOWER MODEL A3554-240

PR s
. Lo ' . 6‘l“‘

Note: Always wse-eriginal

enquipment parts. Use of | : . . :tg ’
sarvica/raplacement parts other "All unnumberod ams o
than the original equipment . are Interchangeable: g

[ parts may vaid your wamanty with the appasite side.

28




28/08/20083 14:35

32" RIDING MOWER MODEL A3554-240

+441279726865

ANNE CAMPBELL

Koy Say .
No. | Part No. Description No. Part No. | Description
1 56180 Hairpin Cotter 43 50616 D u s t Shield, Quil
2 49059 Bar Hitsh a4 56623 Sagdle and Shait Assembly
3 47816 Pull Fin 45 307852 Belt Guard, L.H. Pulley
4 49058 Lock Brackst 46 57568 Retainer, Wire
5 120228 Screw, Hex Hd, 5/16-18 x 518 In. 47 306277 Mower Deck
6 1498 Lo&nut, 5/16 - 18 Thd, 48 122017 Screw, Hex Hd, 516 - 18 x 1 In.
7 1489 Locknut, 3/8- 16 Thd. 49 50834 Screw, Taptite, 5/16 - 18 X'7/8 In,
8 120918 Scraw, Hex Hd, 3/8- 16 x 1 -1/2 In. 50 56820 Blade, 16 In,
9 50613 Pivat Bracket 51 2483 Spring Washer
10 A7511 Lift Cable 52 39573 Screw, Taptite, 3/8 - 24 x|1 In,
11 55686 Scroew, Truss I-id, 1/4 ~ 20 x 5/8 In. 53 23763 Shaoulder Balt
12 58724 Pivot Rod 54 52584 Deck Whesl
13 996425 | Flatwashar, RR/A4 |n. 55 51982 Pivot Tube
14 20864 Retaining Ring "E" 56 51885 Support, Fivat Tube
1% |, 48678 Lift Support Plate 57 8405. Clevis, Lift Cable
16 274172 Ksps Nut, 1/4 - 20 Thd. &R A9R22 Pin, Clevis ”
17 122181 Screw, Hex Hd, 3/8- 16 x 2 In. 59 120372 Nut, Square, 114 » 20 Thd.
18 30408 Idler Pulley, Drive 80 58370 Skid Bar
10 451886 V Belt . 61 | 180720 | Sarew, Hex Md, 3/8- 16 x 3/4 In.
20 57430 Rod, Ghute Pivot 62 120394 Fiatwashser; 13132 in.
21 57432 Chute Pivet Brackel 63 53781 Brace, Height Adjust Bracket
22 57431 Spring, Chute. Pivot ’ 64 120606 Serew, Hey Hd, 5M&. 18 »2-1/4 In.
23 57220 Scraw, No. 12 x 172 In, 85 57444 Wire Tia s
24 8904 Chute Defledtor . 66 53246 Bpring, Height Adjust Lever.
25 57564 Wire, Devk Switch 67 8003 Laveor, Haight Adjust
26 57507 Push Nut 88 53995 Hand Grip, Height Adjust Lever
27 55368 Daflactor - 69 “12559 Bracket, Height Adjust
28 271184, Nut, Hex Keps, 316+« 18 Thd. 70 122040 Screw, Hex e, S1€- 18 x1 12 (n.
29 41482 Wire Clip, Press 7t . 9126 Handle, Dack-Engage
30 3382 Belt  Retainer 72 55243 Hand Grip, Deck Engape Lever
kil 304883 Bracket, ldlet 73 126216 Carriage Bull, 5/¥8- 18 A3/4 In.
32 40305 Shoulder Bolt 74 29170 Spring, Dack Engage Laver
33 41357 Spring, Return 75 307653 Balt Guard, R.H. Pullay
34 | .57519 | Mounting Bracket, Switch 76 997316 | Locknut, No. 10-24 Thd. {'\
35 56283 Quill Assy. (Includes Nos. 36-44) 77 44992 Spring, Belt Brake ! :
36 1282 Flange Nut, 7/16 - 20 Thd. - 78 35055 Scerew; Hex Hd. Ne, 10-24 x 1/21n.
37 56365 Washar, Bpecial 79 12556 Spnng, Brake Kelease
38 56391 Pullay’ ~ 30 ‘68901 Decal, Helght Adjust
39 ] 56280, Spacer . a1 12557 Spring, Deck Engage .
40 49562 Bearing 82 122007 Serew, Hex Hd. 5718 - 18 x 34 1n,
41 50818 Spacer, Tube 83 5.7478 Switch, Lockout
42 55547 | Quill Casting

(") Standard Hardware Items - May Ba Purchased Locally

29

PAGE ©6/88




28/88/2003 _14:35  +441279726865 ANNE CAMPBELL PAGE 07/88

; REPAIR PARTS .

32;’ RIDING MOWER MODEL A3554-240 .

ALL UNNU;ABERED
MEMS ARE INTERCHANGASLE
WITH QPPOSITE SIDE

“

24 . .o
Wiring Diagram
We reccomipend that unless you are fully| qualifled to
make repairs on the electrical system on this unit, you
: . . o take it to @ competent repairman for such work or adjus
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.  ments [f the wiring is incorrectly hooked |up, the engin

Use of servicefraplacemenit parts ather-than original equip- :
fment parts may vaid your warranty. electrical system can he damaged.

..

v
-

-Key. -~ Kay
No. Pak Mo, | Description No. Part No. Description .
1 57547 | Seat Swich 19 138557 | Lockwasher (lgnition Switch Part)
2 302031 Fuse, 15 amp . 20 300687 Switch, Ignition, & Lights/ '
. 3 271166 Nut, Hax Keps, No. 10-24 Thd. b 1 41482 |Prass Clip ~ °
4 300220 | Brake-Clutch Switch 22 57476 Deck Switch
5 159943 | Scraw, #1 0-24 x 5/8 In. 23 57444 | Wire Tia
6 303064 | THeadlight Hamess 24 85811 Graund Wire
7 525872 Headlight Bulb. 25 160505 Screw, Pan Hd, 1/4'-20|x 3/8- In.
I8 54888 | Wire Relainer
5 53716 Soleneid "
10, 187745 Screw, Hex Hd, 1/- 3/4 n.
1 1502 Nul, 1/4 = 20 Thd. i 3
12 120368 | Nut, 5/18 - 24 Thd. . o 5l .
13 | -. 138485 Washer, Shakeproof - L L
14 271172 | Nut, ljepa1m-3y
15 39463, Ammeter Gaug
16 57642+ | Wire Hamass
17 300626 Koy, Igrition Switeh
18 48140 | Nut, (ignition Swiich Part)

30




28/@8/2083 14:35 _ +441279726865 ANNE CAMPBELL
{

PAGE ©8/88

. ACCESS&IES

Contact the dealer where your tractor was purchased for the available accessories. If you

are unable to contact the dealer, write fo the address on the front cover of this ma

\'\;' :

ual.

TWO STAGE SNOW THROWER 42"'SNOW & GRADER BLADE

A pawerful two stage snow themwer with a 1/4 inch sec- Rugged, hcavy gauge steel blade. Spring IJaded blade
ond stage impeller capableof moving more than 70 ftons glides over unigven surfaces. Can be adjusted from seat
of snow per hour and throwing it accurately in any direc- for straight positiori, or 35 degress left ar right. Locks in
tion you choose. Driver controlled discherge chule ums ™~ rajged position for traveling. Wheel and tire |chains are
a 160 degree are. Wheel Welghts and tire chains are r&commended.

recommended.

—arans) T P

LAWN SWEEPER

Features extrd haavy duty wheels and heavy duty bas-
ket. Basket is water, shrink and mildew proof with 6
bushel capacity. Dump release and height adjuster can
bulh be aperated from the tractor seat, -

: REAR MOUNT GRASS CATCHER

REAR WHEEL WEIGHTS

TiRE CHAINS . Includes mounting hardwara,

Tire chains for added traction are available. Specify tire FRONT WHFFI WEIGHTS
size when ordering.

Includes mounting hardware.

For 32 inch side discharge mower decks. Eagy-On
Easy-Off chute extension. includes Easy-To-Qump twir
grass collection containers with a 6-bushel |capacity.

One pair, 50 pounds each. Total weight 100 pounds.

One pair, 20 pounds each. Total weight|40 pourids.



